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‘ o CUSTOMER SHIF TO CUSTOMER BILL. TQ GRADE | SHARE/SIZE
Ga G ERD AU GERDAUCORSASAPIDECY  GERDAUCORSASAPIDECY 992657250 Wide Flange Beam /27X 84#/ 690 X 125
: ' o 1 R EX RENAULTESTACION HB22 8385 CARRETERA MEXICOCD SAHAGUN .
CIUDAD DE FRAY SN LENGTH WEIGHT HEAT / BATCH
US-MIL-PETERSRURG . | BERNARDINO.HGO 43950 CD SAHAGUN,HGO 43990 4000 16,800 LE 60104846/05
25801 HOFHEIMER WAY Mexice Mexico
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N° | SPECIFICATION / DATE or REVISION
USA * | 377141/000190 ASTYASTIM-07
< AFABDIM-11
| CUSTOMER PURCHASE QRDER. NUMEER BILL OF LADING | DAt | ASTM AG(AGM-11
{ 4500737833 | 1330-0000022802 16.07.2013
CHEMICAL COMEOSTTION
£ Mn b 5 & Cu ™i Cr Mn 5n ¥ b Al
% % % L % % % % (-] -3 %
0.0% 116 0.0i3 D.Qz.}w_ 0.23 023 0.14 0.14 .033 'O.gg'? 0.003 0.017 0.002
CHEMICAL COMPOSITION
CEquAG
i 03
| MECHANICAL PROFERTIES
8 UTS ¥S 18 G G/L
EKsl K1 MFPa RiPa Inch mm
370 Ta.6 39 501 3000 200.0
F5.1 71.6 383 404 g.00) 200.0
MECHARNICAL PROPERTIES
Flong, YT tati
% %
2820 0.785
27.50 0.770
COMMENTS / NOTES

.

The above figures are certified chemical and physical test records as contained in the pérmancat récords of company. This material, including the billets, was mzlted and manufactured in
the USA. CMTR eamplies with EN 10204 3.1,

M'! 2 BHASKAR YALAMARCHILL ’4 y  WADE LUMPKING
QUALITY DIRECTOR afi . /f_., QUALITY ASSURANCE MGR,



